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LAMPIRAN

Lampiran 1 Testing report pada pengujian Tarik stainless steel 316L
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PT. BAKRIE PIPE INDUSTRIES
1. Raya Pejuang, Medan Satria

Bekasi 17131 Indonesia
Bakrie Pipe Telp : 021 88882095 i
Fax : 021 88882094 Komite Avrndrrawsmnal
Laboratorium LA733ON
TESTING REPORT :
Testing Report No : TR/LAB/12-21/005 1Page 1of 2
Customer : Mr. Ahmad Sopandi Date Tested : 27 December 2021
( NPM: 41187001150075 )

Address s - PO No -
Client Name - Sample Marking : 12.MHS.5
Project - Work Order No -
Object to be tested : (as received)
Test Piece Description All specimen was taken from stailess steel pipe joint test sample Matrial Spec : A312 TP 316L

Size Pipe : @ 2.00 Inci Thickness : 4.00 mm , Welding Process : GTAW, Welding position : 6G

TEST RESULT
See Attachment
TESTING MACHINE
Testing Machine
Type of Test Test Method Reference Code ID No. Serial No.
Tensile ASME Sect. IX ASME Sect. IX Hung Ta B.02.04 HT-2101
Approved Signatory

’

aitner

Laboratory Technician

Attention

1 Don't copy part of this certificate, make any copies of the form and purpose that can be detrimental to the laboratory, without the written approval of the laboratory. All agents or clients, and third parties
1o use this report, shoukd be subject to and governed by the terms and conditions specified by

2 Any information provided by PT Balkrie Pipe Industries in the Report or in connection with the Services s for the benefit of the Client only and no third party shall be entitied to rely thereon without the
prior written consent of PT. Bakrie Pipe Industries

3 PT. Bakrie Pipe Industries shal Under no circumstances be able to the Client or its agents, servants or
for any direct or indirect loss or demage suffered by the Client, its agents, servants or representatives

Form No : LAB-QP-18A-Rev..1
The results reported herein have been

In contract, tort (including negligence or breach of statutory duty) or therwise
industries

in

with the 's terms of

under Komite Akreditasi Nasional (ISONEC 17025:2005)

representatives,
howsoever arising or whether connected with the Services provided by PT. Bakrie Pipe I
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ampiran 2 Attachment Testing Report pada pengujian Tarik stainless steel 316L

.-:"' PT. BAKRIE PIPE INDUSTRIES V
m > R::@ 17131 m m:- Akreditasi Nasional
P Telp : 021 88882095 sl

Fax : 021 88882094

. ATTACHMENT TESTING REPORT

Testing Report No : TR/LAB/12-21/005 Page 32002

Reference Code : ASME Sect. IX Date Tested : 27 December 2021
Test Method : ASME Sect. IX Sample Marking : 12.MHS.5

Room Temperature 1 24°C Humidity 1 54%

TS-1(A) - 3.98 13.01 51.78 22425 433.08 35408.95
TS-2(B) S 3.96 .. 13.05 51.68 20538 397.42 34408.36
TS-3(C) - 3.99 13.02 51.95 20799 400.37 34129.68

TS-1(A) 683.8 - - - - - -

TS-2(B) 665.8 - - - - - -
TS-3(C) 656.9 - . " . . -

Remarks 3 =
Test Conducted By :  Mr.Wahyudin
Approved Signatory
c’f'
.&;
iries
Laboratory Technician
1 gome;zmmmmwmdhmmmmunun-ubnm without the written approval of the laboratory. All agents or clients, and third parties

use

2 wmmpm:-;rwvr B:::Pb-mh-mm-nawnwmmmnWuuuman&nwwmmmuuMbmmmxn
3 ﬁrﬁmmlmummmummumunmmummmmmmumﬂmmmam
for any direct o indirect loss or damage suffered by the Client, its agents, servan ansing or whether

Form No : LAB-QP-18A-Rev..1
The results
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Lampiran 3 Hasil pengujian tarik (Gas Tungsten Arc Welding) GTAW specimen

1
L ..
y PT. BAKRIE PIPE INDUSTRIES
Bakrie Pipe JI. Raya Pejuang Km.27, Medan Satria, Bekasi, 17131
Industries
Test Date 12/27/2021
Data Machine
Machine Name : HT 2101 Standard Reference: ASME Sect. IX : 2017
Serial No 2271
Operator WAHYUDIN
Data Order Specimen Parameter
Customer Mr.Ahmad Sopandi Materials PIPE
PO NO/SPK 12.MHS .5 Direction =
Size @2.00" x4.00 mm Location WELD GTAW 6G
Specification A312 TP 316L Specimen Type PLATE
ID NO A Width 13.01 mm
Heat No - Thickness 3.98 mm
Coil No - Area 51.78 mm’
Result
Max Load 35408.95 N
Tensile Strength :  683.8 MPa
Yield Point 22425 N
Yield Strength 433.08 MPa
Stress v.s. Strain
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MR.AHMAD SPANDI-001
Witnessed / Reviewed By Inspected / Reviewed By Prepared By

7
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Lampiran 4 Hasil pengujian tarik (Gas Tungsten Arc Welding) GTAW specimen

PT. BAKRIE PIPE INDUSTRIES

2

Bakrie Pipe
Test Date 12/27/2021
Data Machine
Machine Name : HT 2101
Serial No 2271
Operator WAHYUDIN
Data Order
Customer Mr.Ahmad Sopandi
PO NO/SPK 12.MHS.5
Size 22.00" x4.00 mm
Specification A312 TP 316L
ID NO B
Heat No -
Coil No -
Result
Max Load : 34408.36 N
Tensile Strength :  665.8 MPa
Yield Point 20538 N
Yield Strength 39742 MPa

Stress v.s. Strain

Witnessed / Reviewed By

MPa (Nmm*2)

JI. Raya Pejuang Km.27, Medan Satria, Bekasi, 17131

Standard Reference: ASME Sect. IX : 2017

Specimen Parameter

Materials
Direction
Location
Specimen Type
Width
Thickness
Area

o s 10 15

MR.AHMAD SPANDI-001

20

30 3s “0

Inspected / Reviewed By

PIPE
WELD GTAW 6G
PLATE
13.05 mm
3.96 mm
5168 mm?

S0 ss

Prepared By
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Lampiran 5 Hasil pengujian tarik (Gas Tungsten Arc Welding) GTAW specimen

3

Bakrie Pipe
Industries

PT. BAKRIE PIPE INDUSTRIES

JI. Raya Pejuang Km.27, Medan Satria, Bekasi, 17131

Test Date
Data Machine

12/27/2021

Machine Name : HT 2101 Standard Reference: ASME Sect. IX : 2017
Serial No 2271
Operator WAHYUDIN
Data Order Specimen Parameter
Customer Mr.Ahmad Sopandi Materials . PIPE
PO NO/SPK 12.MHS.5 Direction s
Size @2.00" x4.00 mm Location . WELD GTAW 6G
Specification A312 TP 316L Specimen Type  : PLATE
ID NO (o] Width T13.02 mm
Heat No - Thickness : 399 mm
Coil No - Area : 5195  mm?
Result
Max Load 34129.68 N
Tensile Strength :  656.9 MPa
Yield Point 20799 N
Yield Strength 400.37 MPa

Stress v.s. Strain
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%
MR.AHMAD SPANDI-001

Witnessed / Reviewed By Inspected / Reviewed By Prepared By

~



Lampiran 6 WPS Hasil pengelasan (Gas Tungsten Arc Welding) GTAW
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PT. GEMALA SARANAUPAYA
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PT. GEMALA SARANAUPAYA
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Lampiran 7 WPS Hasil pengelasan (Gas Tungsten Arc Welding) GTAW



